Sample Description : @35 slow motion hinges with excentric adjustment
Customer No.: #201

Item No.: 01367

Test Performing Date: 2020/10/6

Test Result Summary

Clause 17.6 of ANSI/BIFMA X5.5-2014

Pass

2

ASTM B 117 standard Practice for Operating Neutral Salt Spray (Fog)
Apparatus

Grade9

For further details, please refer to the following page(s)




Test Conducted: as belowlandll
General Test Condition:

The following test program was conducted in a laboratory environment maintained at 15°C to 25°C and 50%%5RH.
The sample was individually tested after conditioning in the test environment for at least 24 hours prior to

conducting the test.

The results obtained for each of the applicable tests are presented in their respective section describing the

procedures below.

The tests were carried out in the following order on the same sample.

I. Clause 17.6 of ANSI/BIFMA X5.5-2014

Wear and Fatigue Test for Hinged, Horizontally Sliding, and Tambour Dooré.
Cycle the testing door for a total of 40,000 cycles as specified. The cyclic rate

17.6 of ANSI/BIFMA ) .
X5, 3014 shall be 12+4 cycles per minute unless the rate is controlled by the door PASS
' operating mechanisms.
After test, there shall be no loss of serviceability to the hinges.
Remark:

1: When testing, the hinge was mounted onto a testing door, the weight of which is 3.5 kg and the size of door is 750 mm in

height and 368 mm in width;

II.ASTM B 117-Standard Practice for Operating Neutral Salt Spray (fog) Apparatus (Mod.)

Test Information:

Number of test sample : 1 PCS

Test method item : Neutral salt spray

Test conditions:

Concentration of sodium chloride {collected solution)

Chamber temperature

Average collection rate for a horizontal collecting area of 80cm?
PH of collected solution at 25° C+2°C

Exposure period :

: 50g/1+5g/
: (35+2)C° °
: 1.5ml/h£0.5ml/h
: 6.5-7.2
: 24h



Photo Appendix (I Fatigue test)

Sample as received Sample after test
Test result(s):
Sample Area of defects, A(%) Appearance rating
#1 0.01<A<0.03% 9

Photo Appendix (Il Neutral Salt Spray test)

Sample as received Sample after test

*** End of Report ***



